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IEST RTPORI

ULR No. : TCS32519200001484F
Test Report No. : W-20190916036
lssue Date : L6/A8/L9
lssued To t f,t1ls Barak Valley lnfrastructure

Rampu r, porgona-Borkhola,

Lumding-Silchar Road, Assam_789111.
Sample Deposited hy : party
Sample Description : Said to be .,Fine Aggregate, ety; One Bag,,.
Date 0f Starting t 0Z/AS11.9

l. ChemicalTesting
1. Building Material

ll. MechanicalTesting

1. Building Material

Ref. No. : BVt/H0/19-20/000s2
Date | 24/AZh9
Iob Order Na. : BTH-W/BM/].9080U18
Date of Sample Receipt : atlasl19

Page I ..,, I...eif,..1....

Date of Completion I 14/09/19

5.No. Tests & Clause Reference Requirerner nts as per lS 383:20L5
(With l Amendrnent) Results

1_.
Alkali method)
CI. lS 2385-7:1963

lnnacuous
Aggregate

2.
Total Alkali content a5 Na2O ent, % by
mass cl. s.7 Table 3 l5 4032;1985 RA

0.3 Max. 0.10

3
Total Su content as SO3

5.7, Table 3 lS :1985 RA 20 0.5 Max. 0.038

4.
Water Soluble Chloride content, X bV miis -

(!1, 9,2, Table 3 lS 14959-1:2001 RA 2016) 0.04 Max. 0.002

S.No. Tests & Clause Reference Results

I
Deleterious

s.2,1 & e

1.1
Coal & lignite, % by mass

{15.2386-2 ;1963) (RA 2016) 1.0 % Max. Nil

1-.2 1"0 % Max. 0.2

Sieve, % by masg
15.00 % Max. (for crushed sand) 9.3

1.4
Soft Fragment,%by mass
lS 2386-2:1963 RA 20 N.A, {for Fine Aggregate} , N,A.

1.5 Shale, % ma5s N.A. (for N.A.

1.6
Total % af all deleterious material

2.AA % Max, (for crushed sand) 0.2

T,7
Ld Content

3SP23
1.00 Max. no tests strength and

d
i\il

XSI*nmnr Xmsr $-$ouss !6, Wazirpur lndu$trlal Area, Wa:lrpur, lilew Delhi"Il005Z
Tel; 011-4311i.350, 437r.1251 | ernall: bthlnfo@hharattesthaur€.csm

above are on n0r n6t t0
be reprcduced wholly or in part & forbidden to be used as an evidence in the court law & ou6ht not to be used in any advertising media without o$r special permission in wrilling,
(3) Samples will be destroyed after 15 & 30 davs from the date of reporting unless otherwise specified (4) Total llabiiity of our Test House is l,mited t$ the invsice anrount. lS)Report refers to the received Bharat Te$t U nless

*ss $s&t:3&35, l$& 34&&3.:x&tr5 & *t*s&s ess$g cHRy'rFxEm tA& ,

ABgregate Reactivity

Requirements as per lS 383:2016
{With l Amendnrent)

Clay & lumps, % by mass

ilS 2386-2;1963) (RA 2016)
Material finer than 75

(except mica) (lS 383:2016)

the



aur q$ality"

Test Report No. W-20190816036 Job Order No. : BTH-W/BM/190S0]/IB page I

Bemarks: - Nil

....2... Ot ...1 ...

Tested by Authorized Signatory

*

HOD

5.No, Tests & Clause Reference Requirements as per lS 383:2016

{With l Amendment} Results

1".8
Organic lmpurities

ote 4 lS 2386-2:1963 ) (RA 2016)
Colour of final solution is lighter than that of

original solution Satisfactory

1.9

Compressive Strength
(Note a){lS 2386-6:1963) (RA 2016)

A Fine aggregate fail in Organic Impurities
Test may be used, when

7 Days, % by standard sand 95 % Min. t{.A.
28 Days, % by standard sand 95 % Min N.A

) Mechanical Properties
s.4 & ts 23 1963 ) RA 20

2.t
Soundness of aggregate after 5 cycle
Cl. 5.5,1 i5 2386-5;1"953 RA 2018

2.L.1 8y Na2S0a 10 % Max. 1.5
2.1.2 By MgSOa 15 % Max. 2.4

Water absorptian,Ya by mass
5.7 Table 3 2386-3:1953 RA 2016

5 Max. 1.30

4
Specific gravity
(Cl. 5.7, Table 3 lS 2386-3:1953 RA 2

2.1. - 3.2 2.66

5"

Size a nd Grading of Aggregate
(Cl. 6.3, Table 9)

Sieve analysis (lS sieve)

{lS 2386-1:1963 RA 2016)
% of passing

Zone-l Zone ll Zone-lll Zone-lV
10 mm 100 100 100 10c 100

4.75 mm 90 - 100 90 - 100 90 - 100 95 - 100 98

2,36 rnm 60-s5 75 - 100 85 - r.00 95 - 100 87

1,18 mm 30-70 55-90 75 - 100 90 - 100 74

600 pm 15-34 35-59 50-79 80 - 100 5L

300 pm 5 -2A 8-30 t2- 4A 15-s0 15

L50 pm 0-10 0-10 0*10 0-15 4

ffi$hsnnr Tusr *-louss 26, Wazirpur lndustrial Area, Watlrpur, New Delhl-1100S1

Tei: 011-43111250, 43711251 | emlll: bthinfo@bharattesthoure.com
{l)The above results are related onlV to the Tests/Calibration performed on the product received. Endrosement of product is neither inferred nor implied, (2) This repsrt is not to
be reproduced wholly or in part & forbidden to be used as an evldence in the coilrt law & ourht not to be used ln any advertising med;a without our special permission in writting.
{3} Sample$ wlll be destroyed after 15 & 30 days from the date of repoaing unless otherwise specified, (a) Total liability of our Test Houie ls limited to the invoice amount. {5}
Report refers to the product received by tharat Test House. Unless mentioned stherwisa.

!3O 9001:2035, fS$ 1e&S3.:2{}tS & OMS&S 18$03 CERT|tlEm L&B
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T$r REeORT

ULR No. : TC53251"9200001483F
Iest Report No. : W-20190816035
lssue Date : L6/08/19
lssued To : Mls Barak Valley lnfrastructure

Rampur, porgona-Borkhola,

Lu mding-Silchar Road, Assa m-7g8111.
Sample Deposited by : party
Sample Description : Said to be ,,euick Lime, Class-C,,
Date of Starting t AZ/A8/Lg

l, ChemicalTesting
L. Bui Material

ll, Mechanical Testing
1. Building Materia'

Remarks:

Ref. No. : BV|/HO/L9-20/00052
Date : 241A7/L9
Job Order No" : BTH-WBM ltgASOL/t7
Date of Sample Receipt t 0L/AB179

Page i ,,.. i..,,of...,t."."

Date of Completion : t\/05/t9

S.No Tests & Clause Reference

Requlrements as per 712:1984

twith 2 Amendments)
Results

A. Chemical Tests

1
lci um an d Magnesiu m

ited 85 % Min. 87.4

2.
Magnesium oxide (on
(lS 6932-1:1973) 6 % Max. 3,0

3

lnsoluble residue in dilute acid and alkali,
(On ignited basis)
(lS 69{:1:1973)

2%Max, 1.13

4.
Carbon dioxide, (On oven dry basis)
(lS 6932-2:1973) 5 % Max, 1,10

rJ.
Avai/able lime as CaO

(lS 1514:1990)
75 % Min.

(on dry basis)
78.4

A. Physical Tests

Residue on slaking (lS 6932 -3:1973 )

t. Residue on 850 micron lS Sieve

micron lS SieveResidue on 300
5 % Max.

5 7o Max,

Nil

0.30

2
Workability bumps
(lS 6932-B:1973) 12 Max.

3.
lq

Volume Yield
1.7 ml/g Min. 2.A6

26, Wazlrpur lBdu$trlal Area, \dlazlrpur, ltlew Oelhi-110&52

Tel: $11-43111250, .t37I1251 | emallt bttrtnfo@bharatt€sthouse.rom

report
be reprr:duced wholly or in part & forbiddsn to be used as an evidence in the couft law & mught not to be used in any odveftjsinE media without our special permission in writting,
(31 Ssmples wiil be destroyed after 15 & 30 days from the date of reporting unless utherwise specified,{4) Tstal liahilityof ourTestHouselsllmitedtotheinvoic* arnount.(S}

Sl*nnar Tasr tr**ouse

ft€pcrt refers to the Bharat Te$t House. Unless otherwise.

tso 9001:2015, lso g4$&I":2s1s & oll5As 38&s1 eE&TtF*ED LAB

Nil.

Tested by Signatory

*

TM/QMIHOD

for Class-C

Quick

(lS 6932-1;1973)

10


